@ LETTER OF TRANSMITTAL

DATE: April 7, 2015 PCL JOB NO: 5515002

CONSTRUCTION LEADERS ATTN: Chris Barker TRANSMITTAL NO: 054

To:  State of Vermont Agency of Transportation
One National Life Drive

(802) 828-0053

Re: Hartford Lateral Slide
Project No.: IM 091-2(79)

Contract ID.: 12A132 County: Windsor PCL FILE NO: 5515002-37
WE ARE SENDING X  Attached Under separate cover via Email & SP the following:
Shop drawings Prints X Plans Samples Specifications
Copy of Letter Change Order Other
COPIES SPEC. REVISION DESCRIPTION
Special . : ; e
1 Prov. #71 Micropile Casing Certifications

TRANSMITTED for as checked below:

X For approval Approved as submitted Resubmit 1  Copies for approval
For your use Approved as noted Submit Copies for distribution
As requested Returned for corrections Return Corrected prints

For review and comment

Remarks:

Please return an email of this approved submittal to Erich Heymann (ewheymann@pcl.com) and Jeremy Mackling
(imackling@pcl.com).

We request the review and return of this submittal within 2 days. Please advise if this request cannot be met so we
can plan accordingly.

By: Erich Heymann, Project Engineer

COPY TO:  Project Files

3810 Northdale Blvd., Suite 200; Tampa, FL o (813) 264-9500 e (813) 264-6689 (fax)



CONSTRUCTION LEADERS
SUBMITTAL NO. : 37
Micropile Casing Certifications

Item No. Specification Description

1 Special Prov. #71 Micropile Casing Certifications

PROJECT:
HARTFORD LATERAL SLIDE
PROJECT NO.: IM 091-2(79)
CONTRACT ID.: 12A132

OWNER:
STATE OF VERMONT AGENCY OF TRANSPORTATION

ENGINEER OF RECORD:

STATE OF VERMONT AGENCY OF TRANSPORTATION

CONTRACTOR:
PCL CIVIL CONSTRUCTORS, INC.

APRIL 7, 2015

3810 Northdale Blvd., Suite 200; Tampa, FL o (813) 264-9500 e (813) 264-6689 (fax)



Vermaont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer. ~ SUAAZ. LXKy ponniem) STEEL

Address: [6/7 S ABIERIDD g AESLO, C° &rooy

We hearby certify: SPECIAL PROVISION (MICROPILE, CASED)(9.625")

In the quantity of: 960.00 LF (Plan Quantity)
Furnished by: SIARUSES Ll A -

For use on: 12A132 0350 HARTFORD IM 091-2(79) (CMGC)

Identified by: SHOV DANCUES (GHIET 10 ot (b)) arD  Arncend alf coelS

Conforms to all requirements of the State of Vermont Agency of Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 900640 and that processing, product testing and inspection control of raw
materials are in conformity with all applicable specification, drawings and/or standards of all materials
furnished.

Subscribed and sworn to before me By: W

{Signature of Authorized Representative)

this 724 dayof  Gpacl 20 1§ Name: Lrecsreo £, W/WG’W!‘?'J
(Type or Print)
JLMLM"« Title: D1 S sdvaser
{Notary Public) (Company Status or Affiliation)

Commission Expirngon ~ Ggeacd 31 201

-

Certifications for materials requiring a type "C" or "D" certification, when specified by contract
provisions, must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the materials and not by the supplier or
dealer. This certification is to be sent to:

Vermont Agency of Transportation
Materlals Section
2178 Airport Rd, Unit B
Berlin, VT 05641
Attention: C&IA Supervisor



Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer: EVEAZ ~ XLy Arevnipm) sTeel

Address: /612 E ABLiEND AE ARBL co g/00Y

We hearby certify: SPECIAL PROVISION (MICROPILE, CASED){9.625")

In the quantity of: 450.00 LF (Plan Quantity)
Furnished by: [RYwats Lresk , sdc,

For use on: 12A132 0810 HARTFORD IM 091-2(79) (CMGC)

Identified by SHOP  Dlaed sl S ~[SHECT (00 0F (46) Aury armienteD puill ceers

Conforms to all requirements of the State of Vermont Agency of Transporiation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 900.640 and that processing, product testing and inspection control of raw
materials are in conformity with all applicable specification, drawings and/or standards of all materials
furnished.

Subscribed and sworn to before me By: M——~

(Signature of Authorized Representative)

this 2L day of W 201§ Name: SYCAR0 K. &jrat Gem_send

{Type or Print)
Mb Title: b/(/{f/o.ld MGQ
(Notary Public) {Company Status or Affiliation)

Commission Expiring on M 2! da6l19

Cerlifications for materials requiring a type "C" or "D" certification, when specified by contract
provisions, must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the materials and not by the supplier or
dealer. This certification is to be sent to:

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641
Attention: C&[A Supervisor
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PUEBLO SMLS
Tuesday February 17 2015 1:51 PM
CERTIFICATE OF TESTING Y v
Description: 9-5/8  52.9 HOP-110 Certificate 1D: 15021713581
Customer: 100375 Wali: 545
Bpecifications: PSL-1, API 5CT 9th Bdition, o01/oi/12 Customer PO) thd
UT Inspection: EMI/UT-L2 Notch Prod Ord No:

Chemical Analysis

Heat Test C fMin P 5 Si Cu i Cr Mo Al 1Y B Ti Ca

LYH322 L .25 1,06 007 003 0,20 .24 .08 L3700 .018 .019 L002 LODL3 043 L0
L5322 1 .25 1.06  .006  .004 .21 .24 .08 L3707 L0 LOOs L0012 036 LG01a
HIB322 2 .24 .05 0006 003 ¢.20 L 24 .08 L3600 L0318 019 PR SOOI 043 L0016
575323 L 25 .06 .00% 002 0.21 iy .08 L3800 021,016 L003 L0018 044 gL
575323 1 24 1.0%  .008 003 .21 .26 .08 .39 L0621 .01 LROn L0014 043 L0034
HUH323 2 .24 1.06 008 .002 0.21 .26 .08 .39 021 .016 L BO% L0018 042 LO014
hYb324 L .25 1.0 .00% 002 0.2y LE2 LG8 .38 .017  .01B [Rtiens LO01s L 0BT Loz
H7%324 4 24 1.07  .008 L0633 0,21 .32 .8 .38 .018  .017 . 005 L0012 . 049 L0016
BYH324 2 .24 .08 008 002 o.21 .22 .08 S38 0 .018 L0199 008 LOB1S L 052 LR0LY
5¥532% L .25 1.8 014 FRAIEN S 5 LAG .8 37 L0222 .016 L 002 LOBLE 04 .parz
LUhidh 1 .25 L.o8  .o08  .002 0.19 0 .21 .08 L3700 L0316 L0315 004 MR B L 1Y REEECH A
BIs32% 2 25 .07 .014 002 g.iw o L36 .8 L3600 .021 .015 L 004 LO0ie 043 - 0003
575326 L L2h 1.04  .00% L0031 g.in .20 .8 .38 ,016  .013 L8086 L0801 042 L30an
H5¥H326 0 1 .24 1.07 .008 .002 0.20 .19 .08 .38 .016 L0133 . D06 L0016 044 LOoLT
HULH32 2 24 L.OY Lapy L 002 poan A .08 37 L0316 013 L RO8 MRELEN S L0017
H75328 L .26 1.0% 009 001 .21 23 .08 .36 .018 010 004 FREICH S-S X 3 L0020
[N ACK Me- 24 L.l 008 002 .28 .28 .08 L3800 L0190 023 007 G017 L 042 .ol
H7H338 .24 1.14 009 002 .28 el .08 .38 .019 023 007 L0816 Lp43 015
BH3A32 L LB .04  LQ08 L 003 o.en .22 . g8 .38 L0136 L0312 L 001 SOORE 044 001
b33z 1 27 .04 007 003 pl2s L2 Rt .38 .016 012 . 005 L0013 . 043 L0013
H7%332 2 .27 1.03 007 L0083 o.25 .21 L0 L3800 .015 012 L 005 LO01L L 041 L0013
BTHR334 L .26 1.05%  ,008 002 o.23 .21 .08 37015 022 L001 L0017 L 051 LGoLY
B75334 1 26 .02 .00% 003 0.24 20 L8 L3600 .01 014 005 L0016 044 L00LL
HIR334 2 .26 1.03  .009  L0D3 p.22 .20 07 L3600 L0150 020 008 L0016 L 051 Lo
573G L .26 L1000 034 003 pL200 .29 .09 37 L0230 004 L 006 FRCEO - S+ | Y L0010
57H33% 1 25 1.808 0314 003 0.8 .27 .08 .37 .022 .012 L Q05 L0018 L0581 L001S
BTH33% 2 .26 1.08  .014 BUTUC I - La8 .09 .36 .022 .01z PRl LO01LE 0B LOOLR
914106 1 .26 1.0% 014 L 004 pLRn LEe .08 S36 0 .021 0 .014 L0 LO0RE L 0ad OO0
9143066 2 .25 1.6  .008  .0D2 ©0.35% A0 L0 .36 .0ls .01l L0 L0008 042 L Qo0

Ch N
s 3074
L0074
e LQe74a
- . 0069
o L0069
L0089
Lhoey
. o087
PR siilig
.oovL
L0071
L0071
S +1¢5° 5 X
sem L 0091
U + 11 15 §
L0080
. 0080
. o8
Lpave
L Q0TS
L0079
- L0077
LBOnT
R 1 ¢ o
L0079
L0078
LQove

¢




PUEBLO SMLS
Tuesday February 17 2015151 p
CERTIFICATE OF TESTING v S
Description: 9-5/8 52.9 HCP- 110 Certificate 1D 1502171351
Customer: 100375 Wall: 545 B
Specifications:  PSL-1, APT S5CT 9th Bdition, 01/01/12 Customer PO: thd
UT inspection: EMI/UT-L2 Notch _ Prod Ord No:

Mechanical Properties
{all tensiles from longitudinal strip samples)

Elongation Fi/
Heat Lot Testdate Dim {inches) Yid PSU Uk PBI in/Percent RC
575322 142412 30-DEC-14 1.497 x  .52% 123,100 133,700 2/ 24.40
HB323 142409 A0-DEC-14 1.495  x L 523 131,400 140,800 2 7 23.40
HE5324 142411 30 ~DEC-14 1.488 x . 508 127, 500 137,300 2 7 280
575325 142419 01-TAN-15 1.498 x .556 130,100 138,700 2/ 25.90
5753126 142418 31-DEC- 14 1.500 x .513 118,200 135,400 2/ 26.30
575328 142417 ENEEI R ARG, L.500 x CBB2 127,800 137,700 2 A% L0
575332 142408 A0 -DEC- 14 1.4 .‘}5.3 X 536 126,600 136, 900 2/ 28070
B7N3I32 142408 ) 30-DEC-14 1.486 x .530 135,700 138,700 2/ 27.00
575334 142433 20-DEC-14 1.496 x  .549 127,100 138,200 2/ 27.10
57H335 150001 01 - AN~ 1.487 X 530 133,100 142,800 2 4 26 .60
914106 150002 01 -JAN-15 1.494 x L5314 129,800 139,200 2 24 .50
¢ Heat Treatment: gar
| (Q&T - Quenched & Tempered) ‘
; We certify that the product described above has been manufactured,
sampled, and tested in accordance with the referenced specifications. .
The product has been found fo be in compliance with all requirements. .
Minimum Tempering Temp: G990 degrees F
'Hydrostatic Test Pressure: 10,000 psi {minimum of 5 seconds) Chad Ones
. 9,21 i i
Collapse Test Pressure: 7 pst : Quality Assurance Department




PUEBLO SMLS

, ?ag 1 ::.x 2

EVR ., Z CERTIFICATE OF TESTING Fhursday November 13 2014 12:29 Pi
) Description: 9-5/8 52.9 HOP-110 Gertificate 1D 1411131229
Customer: 100375 Wall: 545
Specifications: PSL-1, API SCT 9th Edition, 01/01/12 Customer PO, 10044/5333
UT Inspection: EMI/UT-L2 Notch Prod Ord No:
Chemical Analysis
Heat Test C Min P 8 8 Cu NI Or Mo Alt v B Ti Ca Ch N
573653 L .25 1,04 .005 .003 0.24 .24 .09 .39 025 .015 .003 .001% .044 .001Q “-= 0098
573653 1 25 1.07 .008 .003 0.25 .25 .08 .39 023 .016 .005 .0015 .043 .0010 ----  gpsg
573653 2 .24 1.05 .008B  .003 0,23 .25 .09 .39 .025 .015 005 .0012 .0D44 . .Q010 --- 0098
571658 L <26 1.07  .006  .004 0.24 .24 .09 3B .022 .019 006 .0018 .038 0005 - o006
573658 1 <26 1.08 L007  .003 p.24 .25 .09 .38 .022 .019 .005 .00L5  .040 L0010  ---= 0096
573658 2 25 1.07 L0077 .003 0,24 .25 0% .38 .022 .019 .005  ,0012 .039 0008  ---- _0pog
573661 L 27 1.0%  .007 001 ©.26 .25 .09 .39 021 .017 .005  .0022 046 L0013  ---- 0115
573661 1 28 1.07  .G07  .00% 0.24 .25 .09 .39 .021 .016 .005 .0019 ,045 L0018  ----  piis
573661 2 26 1.07  .007  .00L 0.24 .24 .03 .39  .021 .016 .005 .0019 .048 L0016 ---- _piig
573665 L .25 1,07 .007  .002 0.23 .22 .07 .35 016 .023 .006 ,0023 .053 L0011  ---- 099
573665 1 .25 1,08 .009%  .002 0.23 .22 .07 .38 .01 .022 .005 .0817 .052 .0010 ---- _goas
573665 2 25 1.08 0098 002 0.24 .21 .07 .38 .016 .020 .005 .0OL5 .0S0 L0010 -~~~ 0089
573666 L .25 1.08  .007 002 0.24 .21 .08 .32 018 .020 .006 .0020 .048 .0014 ~--- _pigo
573666 1 225 1.07 009 002 ©.25% .21 .08 .37 .01% .020 .005 .0014 .049 .0034 ---- 0100
573666 2 .26 1.07 .008%  .002 0.25 .21 .08 .38 .018 .020 .0D5 ,0015 .048 .0012  ~--- 0100
573675 L 26 1.04  .007  .603 ©.22 .21 .10 .40 .027 .020 .004 .0021 .051 0013  ---- 0080
573675 1 26 1.03 008 .003 0.22 .20 .10 .39 .026 .01% 008  .00L6 .051 .00%3  ---- _gpgo
573675 2 26 1.03 008 .003 0.22 .20 .10 .38 .026 .020 .005 0011 051 .0014  ---- _00BO
573679 L <26 - 1.04  .006 .001 0.20 .21 .0% .39 .022 .01l .006 .00L8 .039 0011 ---- 0092
573679 1 225 1,04 006,002 0.20 .21 .09 .38 .022 .012 .005 .0014 .042 .0006 - 0092
573678 2 25 1,05 .006 .002 0.20 .21 .09 .39 022 .012 .005 .0014 .043 0005  ---- 0092
Mechanical Properties
{all tensiles from longitudinal strip samples) Elongation iy
Heat Lot Testdate Dim {inches) Yid PG Uk P8I InfPercent RC
573653 141713 18-SEP-14 1.496 x  .594 124,200 136,900 2/ 26.30
573658 141708 16-BEP-14 1.498 % 553 126,100 136,000 2/ 25.60
573661 141708 17-SEP-14 1.498 x  .479 134,800  13S,400 2/ 25.60
573665 141704 16~5EP-14 1.497 x  .521 125,700 135,800 2/ 25,60
573666 141695 14-8EP-14 1.500 % .516 127,000 136,100 3/ 26.20
573666 141695 14-SEP-14 1.494 x  .588 126,100 135,000 2/ 26.70




Page 2 of 2

PUEBLO SMLS
Thursday November 13 2014 12:28 PM
5 CERTIFICATE OF TESTING v
_ i Degeription: 9-5/8 52.9 HCP-110 Certificate 1 1411131229
Customer: 100378 Wall: 545
Specifications: PSL-1, API 5CT 9th Bdition, 01/01/12 Customer PO 10044/9333
UT Inspection: EMI/UT-L2 Notch Prod Ovd No:
Mechanical Properties
{all tensiles from longitudinal strip samples) Elongation - -~
Heat Lot Testdate D {inches) Yid P81 Ult P8I InfParcent RC
573675 141735 22-8EP-14 1.498 x  .508 134,000 142,400 2/ 22,90
573678 1431687 18-~SEP-14 1.486 x 571 124,500 134,700 2/ 25,70
Heat Treatment: our
{Q&T - Quenched & Temperad)
We certify that the product described above has been manufactured,
sampled, and tested In accordance with the veferenced specifications.
The product has been found to be in compliance with all requirements.
Minimum Tempering Temp: 994 deuress F
Hydrostatic Test Pressure: 18,000 psi (minimum of § seconds) Chad Ones
Collapse Test Pressure: 9,210 i
® Bt Quality Assurance Department
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PUEBLO SMLS

Page 1 of 4

st

REEEEG

R . Thursday November 13 2014 12:31 PM
e Z CERTIFICATE OF TESTING
c Description: 9-5/8 52.9 HCQ-125 TYPE 1 Certificate ID: 1411131231
us 1
tomer: 100375 Walt: 545
Specifications; PSL-1, API 50T Sth Bdition, 01/01/12 Customer PO 10044/9333
UT Inspection: EMI/UT-L2 Nobtch Prod Ord No:
Chemical Analysis
Heat Test C fn P B S Cu N Cr WMo Ak v Ti Ca Ch N
572953 L .26 1,08 015 .003 0.26 .23 .09 .62 .018 .029 .005 .0023 .067 .0012  .0010 0084
572953 1 .25 1.08 .04 .004 0,26 .23 .08 .61 .017 .030 .006 .0014 .066 .ODL3  .0010 .gos84
572953 2 .25 1,06 .0L3 .004 0.26 .22 .08 .61 .017 .030 .006 .0016 .064 .0015-  .0010 .onga4
Mechanical Properties
all tensiles from longitudinal strip samples
( g p pies) Elongation Fit
Heat Lot Testdate Dim (inches) Yid P81 Uit P8I infPercent RO
572953 141542 25-AUG-14 1.500 % .532 139,800 147,700 2/ 26.00
572853 141542 25-AUG~14 1.499 x .54l 135,900 143,600 2/ 25.70 .
572953 141542 25-AUG-14 1.497 x  .541 139,400 147,100 2/ 24.90
572853 141542 25-AUG~ 14 1.498 x  .57% 138,800 147,200 2/ 25.%0
572853 1415842 285-AE~14 1,490 x . 535 133,400 142,200 2/ 25,60
572953 141542 25-AUG- 14 1.497 x  .s78 137,600 144,900 2 / 26.00 fi
Rockwell {RC) Hardnesses
All Test Orientations - Transverse: Variance max = 4.0 .
el 1§ R e Bicl-Wall we- Rk ¥ 1
Heat Lot Loe 1 2 3 Avg 1 2 3 Avg 1 3 Avg  Varlance “'
572953 141542 F  31.6 31.7 31.6 1.6  31.6 21.4 31.5 31.5  30.7 30.2 30.6 30.5 1.1
572953 141542 30.9 31.6 31.2 31.2  31.1 31.4 31.1 31.2 30.9 30.6 30.5 30.7 .5
$72953 141542 F  31.4 31,0 30.7 31.0  32.3 32.0 31.9 32,1  31.5 31.0 30.7 31.1 1.1
Charpy impact Test Results
{Impactmin= 15.0 ,averagemin= 22 0 ).
Test tmpact S8trengths {fi-1b} / % Shear
Heat Lot Loc  Temp (F) # #2 #3 Avg  Test Dir Test Size
572953 141542  F 32 46.0 /7 8o 46.0 / 100 44.0 7 100 4%5.3  TRANS FULL
572953 141542  F 32 51.07 100 56.0 / 100 54.0 / 100 53,7  TRANS FULL
572953 141542 B 32 50.0 /7 100 81.0 / 100 54.0 /  1p0 51.7 TRANS FOLL

S



~_Page 2 of 4

PUEBLO SMLS ,
. Thursday November 13 2014 12:31 PM
EVR : CERTIFICATE OF TESTING v “
Description: 5-5/8 52.9 HCQ-125 TYPE 1 Certificate I3 1411131231
Customer: 100375 Wall: 545 :
Specifications: PSL-1, API 5CT 9th Edition, 01/01/12 Customer PO, 10044/9333
U7 Inspection! EMI/UT-L2 Notch Prod Ord No:

Heat Treatment: ggr
{Q&T - Quenched & Tempered)
We certify that the product described above has been manufactured,

sampled, and tested in accordance with the referenced specifications.
The product has been found to be in compliance with all requirements.

Minimum Tempering Temp: 985 deurees F
Hydrostatic Test Pressure: 10,000 pgj (minimum of 5 seconds) Chad Ones
Cotlapse Test Pressure: 2,470 pai

Guality Assurance Department




o Page 3 of 4,
PUEBLO SMLS '

Thursday November 13 2014 12:31 PM
CERTIFICATE OF TESTING
Cust Description: 9-5/8 52.9 HOQ-125 TYPE 1 Certificate D7 1411131231
ustomer:
100378 Wall:  .545
Specifications: PSL-1, API 5CT 9th BEdition, 01/01/12 Customer PO 10044/8333
UT Inspection: EMI/UT-L2 Notch Prod Ord No:
Chemical Analysis
Heat Test C W PS 8i ©Cu N Cr Mo Al A B Ti Ca Chb N
573691 L .28 1.10  .006 .008 ©.26 .25 .09 .64 .01% ,023 005 0023 .048  .0007  ---- 0089
573691 1 .27 1,07 ,007 .065 0.25 .25 .08 .62 .018 .023 ,00% .0019 046 .003%L  ---- 0099
573691 2 .26 1.05  .007 ,002 0.26 .24 .09 .65 019 .017 .006 .00L7 .0B5 .00LL  ---- 0099 ~
573693 L .26 1.03 005 .005 ©0.25 .23 .08 .66 .021 .01B .00S  .0022 .047 0022  «ew- 0100 |
573693 1 .27 1.03  .007 .005 0,25 .22 .09 .65 .020 .017 .005 .001% .046 .0016 ---- 0100
573693 2 .27 1.03  .007 .005 0.25 .23 .08 .65 .020 .016 .005 .0016 .044 .00L5  «--~ 0100
{ Mechanical Properties
all tensiles from longitudinal strip samples
¢ g P ples) Elongation i
Heat Lot Testdate Dim {inches) Yid P8I URPSI fnfParcent RC
573681 141725 20-8RP-~ 14 1.4%7 x L5586 134,200 148,400 2 7/ 23.80
573691 1417258 20-8EP- 14 1.4%88 x .550 141,100 150,300 2/ 24.80
573681 141725  20-SER-14 1.498 x  .524 141,200 151,800 2/ 38.80
573693 141727  20-SEP-14 1.488 x  .511 142,000 152,800 2/ 22.30
573693 141727 20-8EP-14 1.500 x .568 139,700 150,600 2/ 23.80
573693 3431727 20-GEP-14 1.4%4 x  .524 142,800 181,700 2/  21.90
Roclkwell (RC) Hardnesses
All Test Orientations - Transverse: Variance max = 4.0
el | F I mee PV al] one wecevars CIEY s

Heat Lot Lee 1 2 3 Avwg 1 2 3 Avg 4 2 3 Avg Variance .
573691 141725  F 32

L0 7 3.8 32.2 32.8 32.6 32.6 32.7 32.1 31.7 31.%  31.9 .8
5736891 141725 B 31,7 32,1 3L.7 0 3108 32.8 32.8 32.7 32.8 31.9 31.8 31.% 31.7 1.1
573681 141728 ¥ 32,1 32.3 31.9 32.1 33.1 33.1 33.0 33.1 2.8 3207 3202 32,6 1.0
573693 141727 ¥ 3.8 32.8 32.7 3.8 33.2 33.6 33.7 33.5 33.0 33.% 32.7 32.9 .7
573693 141727 B 32.7 32,6 32.7 32.17 33.3 33.1 33.% 33.3 32,7 32.7 3.5 32.6 .7 :
873693 141727 o 32.9 32.7 32.8 32.8 33.6 33.7 33.6 33.8 32,7 32.6 32.4  32.8 1.0




PUEBLO SMLS

N Pa 4 of 4

CERTIFICATE OF TESTING Thursday November 13 2014 12:31 PM
) ) Desaription: 9-5/8 52.9 HCQ~125 TYPE 1 Certificate 1D 34311131231
Hner:10037s Wail:  .545
Specifications: PSL-1, API 5CT $th Edition, 01/01/12 Customer PO 10044/9333
UT Inspection: EMI/UT-L2 Notch ‘ ' Prod Ord No:
Charpy Impact Teet Results
{Impactmin= 15.0 ,averagemin= 22,0 ).
Test Impact Strengths {ft-lb) / % Shear ‘
Heat Lot Loc  Temp (F) # #2 #3 Avg  Test Dir " EYest Size .
573691 141725 @ F 32 43.0 7 100 44.0 / 100 44.0 7/ 100 43,7  TRANS FULL
573691 141725 B 32 48.0 7 100 50.0 7 100 50.0 / 100  49.3  TRANS FULL
573691 141725 @ F 32 49.0 / 100 48.0 / 100 48.0 / 100 48.3  TRANS FULL
573683 141727 o 32 56.0 / 100 5%.0 7 100 54.0 / 100 55,0 TRANS BULL
573683 141727 B 22 56.0 / 100 56.0 7 100 1.0 / 100 57.7  TRANS FULL
573693 141727 F 32 50.0 / 100 47.0 4/ 100 S6.0 / 100 51.0  TRANE FULL
Heat Treatment: osr
¢ {Q&T - Quenched & Tempered) .
We certify that the product des 6 & & s-scxribed above has been manufactured,
sampled, and tested in accordesssasasmnnoe with the referenced specifications.
The product has been foundloo oo o ¢ be in compliance with all requirements.
Minimum Tempering Temp: 985 dearess ¥
Hydrostatic Test Pressure: 10,000 psi {minimurm of 5 seconds) Chad Ones
Collapse Test Pressure: 9,470 psi
Quality As 5 & & s sssurance Department
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EBLO SMLS
CERTIFICATE OF TESTING

Page 1 mf

Friday March 27 2015 10:0 AM

Cust Bescription: 9-5/4 52.9 HOQ-125 TYPE 1 Certificate ID: 1503271000
usiomer: 3375
+00375 Wail:  .545
Bpecifications:  PSL-1, API 5CT 2th Bdition, 0L/01/12 Customer PO 10365
UT Inspection: EMI/UT-L2 Notch Prod Ord No:

Chemical Analysis

Heat Test ¢ n P B $ Cu N Cr WMo Al v B Ti Ca Ch
573684 L .26 1,05 005 005 9.25 .23 .09 .64 .020 .025 006 0018 052 L0020
573684 1 .26 1.04 007,004 .28 .23 .08 .62 020 .024  .00% L0016 .051  .0014
573684 2 L2600 1,03 007 004 9.2% .23 .08 .61 .019 024 .005 0014 .04% L0013 -
573685 L 27 1.06 0 .00%  .004 9,27 .22 .09 .65 .021 .023  .00% L0022 052 L0013 -.e-
STAGBS 1 L2700 1.07 0 .007  .004 g.27 .22 .08 .64 D20 .023 005 0018 052 L0012
573685 2 L2600 1.4 007 L0084 0.2% .23 .08 .62 L0195 023 .00%  .0014  .049 L0012
5730686 I A7 1.06 RIS LO01 0 gLy Lzl .09 LGE 018 020 L0068 ABOR0 L0488 LO01s
573686 1 .27 1,04 .008  .001 0.2% .24 .0B .63 018 .020 .0D5 L0015  .04% L0013 -
573686 2 L2700 1,06 007,004 9,27 .21 .08 .64 .020 .023 L0055 D08 052 L0012
SW T2 1 VAT 1.06 B0 o048 L2 La3 08 46 L0188 L01b L0050 LO021 PRSI L0
H73687 1 .26 1.04 o0 LO04 LRy L23 Lhg .65 RS 5 R N b Y {305 La0is L LOOLR
573687 2 .26 1.04 L0077 003 p.23 .23 .08 .65  .017 .016 L0085 .O0¥4  .042 L0014
573688 L L26 0 L.0B 007 L002 029 .22 .03 .67 .019  .025 006 L0023 050 L0017
573688 1 .26 1.07 008 002 ©.29 .23 0% .65 018 024 005 L0017 049 L0013 -
H73688 2 26 1.07 L ong LODZ QL300 L A3 .08 A5 L01d L 02s 005 L0016 AR FRETL 0 B -
572689 L L2700 1,05 005 004 0,26 .22 L0 .64 .021  .017 006 0021 048 L0017
573689 1 .26 1.04 006 .004 0.25 09 62 .020 L0155 005 . L0018 047 L0012
573689 2 27 1,04 007 004 0,25 09 61 .020 015 .00% Q017 L0477 L0012
LBTILHI0 i 27 1.08 L D0G FRELE R SR B Y LAd ] .66 o280 D22 L0066 LO0R0 L0458 o0
573690 1 27 31.04 0 L0087 003 9,25 .23 .09 .61 03195 018 L0053 L0016 .043 0013
V73690 2 27 1,01 007 .003 0.24 .24 .09 .64 019 017 .004 L0016 .041 L0011 -
573694 L L2600 1,09 007 001 0,28 .22 .10 .65 .021  .021 .005 L0019 L0400 L0014
671604 1 L2% 0 1.0% 0 L0088 L002 0.28 .22 .09 .63 .02)1 .020 D05 L0013 040 L0012 - -
573694 2 LAT O L.04 L 007 L 00%  0.2% .23 .09 .65 021 .018  .00% L0018 .04% L0016
Mechanical Properties
{all tensiles from longitudinal strip samples) Elongation Fi
Heat Lot Testdate Dim (inches} Yid P8I Ut PSI infPercent RC
573684 141719 19-8EP-14 1.498 w535 139,800 147,600 2/ 24,00
573684 141719 19-SEP-14 1,493 x  .574 137,200 146,600 2/ 26.60
BHTA684 141719 19-8REP-14 1.503 x 534 141,200 1A, 200 EE— 25,30

N
(086
L2086
L0086
Q099
L00ee
.0u9g
L8100
IRERR
L3100
Loes
L0083
LROes
L0100
L0100
Q100
L0091
FRELEC R
L0081
L0113
113
L0113
L00e7
L0087
LQ087




‘ 2 Friday March 27 2015 10:0 AM
CERTIFICATE OF TESTING

EVR , 'PUEBLO SMLS
SRR L

Description: 9-5/8 52.9 HOQ-125 TYPE 1 Certificate ID: 1503271000
Wall:  .s548

Customer: 100375

Specifications: PSL-1, APT 5CT 9th Bdition, 01/01/12 Customer PO 10365
UT tnspection: BMI/UT-L2 Notch Prod Ord No:

Mechanical Properties
{all tensiles from longitudinal strip samples)

Elongation Fit/
Heat Lot Testdate Dim {inches) Yid P81 Ul PSI infPercent RO
573685 141720 19-BEP-1a 1.502  x  .548 145,600 153,000 2/ 25.50
573685 181720 19-8EP-14 1,500 x  .534 141,400 150,000 2/ 21.60
573685 141720 19-8EP-14 1.500  ® 563 140,600 149,800 2o/ 2320
573686 141718 19-SEP-14 1.498 x  .558 140,400 149,000 2/ 26.00
573686 141718 19-8EP-14 1.452 = 140,300 148,300 2/ 2%.30
573686 141718 FO-BEP- L4 1,497 x 139,300 148,300 2/
573687 141722 19-SEP- 14 1.498 = 136,000 145,200 2/
573687 141722 1.500  x 138,800 148,000 A
573687 1.498 x L5326 136,400 147,700 2/ A5 .80 \
573688 141723 1,507 x .5a0 138,800 147,900 2/ 2360 :
573688 141723 501 x L5532 142,200 151,300 2/ 23.40
573688 141723 1,498 x L.580 138,000 147,200 2/ 23.90
573689 141716 1.497 x  .831 137,300 146,200 x
573689 1417186 1R-8RP-14 1.49% Y 572 137,400 146, 800 2 4
573689 141716 18~8EP-14 1.497 x  .598 128,400 138,900 2/
573690 141715 18-BEP-14 1.487 x (556 132,600 144,000 2/ 27.20
573690 141715 1B-SEP-14 1,500 x .565 136,000 145,700 2/ 24070
H73680 141718 18-8EP-1a 1,486 X L5 133,500 1473, 300 2 A5, 00
573694 141724 20-$BP- 14 1.498 = .57¢ 141,500 149,600 2/ 2470 :
573694 141724 20-BEP-14 1.497 x  .570 130,700 144,800 2/ 25.80
573694 141724 20-SEP-14 1,500 x .504 134,800 151,100 2/ 24.30 ‘?\'

Rockwell (RCY Hardnesses

All Test Orientations - Transverse: Variance max = 4.0
el |3 e - - Pid-Wall ~-- Rl 0 § I
Heat Lot Loc 1 2 3 Avg 4 2 3 Avy 1 2 3 Svg  Variance
573684 1431719 F 32,1 32.3 30.3  31.6 33.1 0 33.4 3300 331.2 IZLYOATLS 0 3L.8 32.2 1.6
573684 141719 B 3R.% 32,8 31.8  32.4 32,6 32.6  32.3  32.5 31,9 31.3  31.0 31.4 1.1
573684 141719 F  31.6 231.3 3 32,20 32.%  32.% 32,4 31,6 31.9 3.7 317 1.1
573685 141720 F 33.6 33,2 o 33,8 33.7 33,3 33,6 33.1 0 32.9 .8




PUEBLO SMLS

Page 3 of

Friday March 27 20115 10:0 AM

CERTIFICATE OF TESTING g
Cust Deseription: 9-5/8 52.9 HCQ-125% TYPE 1 Certificate ID: 1503271000 ‘1‘
Usiomer: | 375
100375 Wall: 545
Specifications: PSL-1, API 50T 9th Bdition, 031/01/12 Customer PO 10365

UT inspection: EMI/UT-L2 Notch

Prod Ord No:

H73685 141720 ¥ 5 O D I A
HT3I68HL 141720 B DL . 30 S VG
573686 141718 ¥ 32.9  32.8 31.8
BT3686 141718 i 32.% 33,9 31.%
HI36BG 141718 P 32.% 0 33,1 32.4
GI3GRT 341722 ¥ YILPO32.0 316
13687 141722 B 321 2.1 31.8
BT3GRT 141722 F 1.4 21,6 30.9
573688 141723 F 32,3 32.86 32,8
573688 141723 B SRR S
H73688 141723 o 3.8 31,6 32i.8
HY3689 141716 ¥ 29,05 28,2 an. 1
673689 1431716 B A4 322 320
HTICRS 141716 ¥ 1.9 32,0 308
B73690 1417185 ¥ 0.5 30,2 30.%
HTICH0 14171n B 31,9 31,8 30.8
573690 A1 13 30,6 30.1 29.5
H73694 141724 § 1.4 32,3 32.0
BT3694 141724 it LB 3203 3100
L3694 141724 1S 32,00 32,0 31,7

{ tmpact min =

Test

Heat Lot Lec  Temp (R

BT3684 141719 ¥ 32
HE3684 141719 B 32

B4

56.0 /100

31.7 33,3 336 33,6 33.5 32,3 32.%
12.% 31.9 32.1 32.0 32,0 31.7 31.7
32.5 33,00 33.2 0 33.3 33,2 32,4 32.4
3204 33.3 033,30 3313 3303 32,2 325
2.8 2.9 33,4 33.3 3.2 31,9 32,5
RIS 3405 32.8  32.8 2.7 31.6 33.7
3.0 32,00 3.2 32,2 3.4 30.6 30.8
1103 3205 328 32,8 32,6 321 L
32.%  33.2 33,4 33.4 33.3 W6 32.4
32,3 32,3 32,5 32.% 32,4 31.8  31.8
P70 33,03 334 3304 33,4 32.4 32.4
28,9 0.2 20.3  29.9 26.8 28,4 253
3202 32.0 32.4 2.3 31.5 31.4
31.6  32.8  33.7  32.0  32.%  32.3  32.0
30.4  31.5 31.6 31.5  31.5  30.2  30.5
31.%  31.9  32.0 31.7  31.9  3i.3 31.3
30.1 30.6  30.7 30.7  30.7  29.8 29.7
31,9 32.5  33.1 32.6 32,7 31.6 32,0
A8 1.8 3 B B 3 O 41 33,7 1.2 30,0
.9 32,7 313,06 312.8 2.8 3203 32,3
Charpy Impact Test Resuils

5.0  averagemin= 230 \.
Impact Strengths {ft-Ib} / % Shear
#1 #z #3 Avg
RS 11 5%.0 7 100 53,0 /4 100 B4.0

59.0 7 100 B0/ 100 57,7

3. 32,2
I DI A
IR0 3204
32060 32.4
326G 3R, %
L. 3100
30,1 308
3 SR 5 SN
DA (O 3 S
3.7 3108
2.3 3204
2y 29.1
31050 3105
AL.h 0 319
3.2 3003
1.3 3.2
30.0  29.8
3l.6 Av.7
AL 0.9
L0 322

Test Dir
TRANS

TRANS

Test Size
FULL
FULL




—EVRAZ

PUEBLO SMLS
CERTIFICATE OF TESTING

Page 4 of

Friday March 27 2015 10:0 AM

W

Customer: 100375

Description: 9-5/8 52.9 HCQ-125 TYPE 1 Certificate ID: 1503271000
Wall: .545
Specifications: PSL-1, API 5CT 9th Bdivion, 01/01/312 Customer PO 10365

UT nspection: EMI/UT-L2 Notch

Prod Ord No:

573684 141719
573685 141720

L7368 141720

5T368% 141720
B7I686 141718
S5TIGHE6 141718

573686 141718

BEIGRY 141722
HE3o? 141722

HTI6RT 141722

HTILRT 141722
573688 141733

HYIOHY 141723
141723

141716

571688
HTIGHYD
BE36HD 141716
R 141716
573690 141715
BT3GR0 LAL7Lh

BB L4478

YRR TALVLS
L3694 1417924
L3604 141724
L3694 141724

A2
32

51.0 /7 100 56.0 7 100 57.0 7 100 54 .7
B2.0 /7 100 52.0 / 100 51.0 /7 1po 53,7
47.8 /7 100 48.0 /7 100 49.0 /7 100 A8, 0
6.0 /0 100 55.0 7 100 56.0 4 100 HE.7
G307 100 65.0 4 100 680 /7 100 68,7
65,0 7 100 64.0 § 100 65.0 / 100 64,7
64.0 4 100 66.0 . 100 65.0 /7 100 6% .0
7.0/ 100 56.0 / 100 50.0 /100 4.3
B0 S 0o 56.0 7 100 50.0 / 100 B4, 3
56,0 /100 57.0 7 100 56.0 9% 56,13
48.0 /7 100 58.0 7/ 100 8.0 /100 H1.3
GHL.R 7 ron 58.0 /7 100 66.0 / 100 G307
670/ 1o0 68.0 /7 100 68.0 / 100 67
8.0 5 100 67.0 / 100 69.0 5 100 68 .3
H56.0 4 100 53.0 7 100 56.0 f 100 B O
56.0 7 100 53.0 /7 100 B30/ 100 54,0
63.0 /4 100 63.40 / 100 59.0 / 100 6l 7
B4 0/ 100 53.0 / 100 56.0 /100 [T S
5%.0 7 100 58.0 / 100 $5.0 /100 86 .0
GO 100 64.0 /100 66.0 /100 GR LA
66.0 /100 64,0/ 100 66.0 /100 6% .3
TEL0 S 100 74.0 7 100 4.0 /100 wa.7
67.0 7/ 100 68.0 / 100 68.0 / 100 OV
4.0 7 100 3.0 /0 100 T0.0 /100 TR

PRANS
TRANG
TRANS
TRANS
TRANS
TRAND
TRANS
TRANE
TRANG
TRANG
TRANS
TRANS
TRANS
TRANG
TRANG
TRANS
TRANG
TRANS
TRANS
TRANS
TRANS
TRANS
TRANS
TRANS

FULL
FULL
TULL
FULL
FULL
FULL
FULL
FULL
FULL
FULL
FULL
FULL
PULL
FULL
FULL
FOLL
FULL
FULL
FULL
FULL
FULL
PULL
FULL
PULL




PUEBLO SMLS

Friday March 27 2015 10:0 AM
CERTIFICATE OF TESTING y e
Description: 9-5/8 52.¢ HOQ-125 TYPE 1 ifi T OIBD3ITLO
Customer: 100375 ip 578 2.9 HCQ-125 TYPE 1 Certificate 1D: 1503271000
Wall:  .s845
Specifications:  PSL-1, API SCT gth Bdition, 01/01/12 Customer PO 10368
UT Inspection: EMI/UT-L2 Notch Prod Ord No:
Heat Treatment; our
{Q&T - Quenched & Tempered)
We certify that the product described above has been manufactured,
sampled, and tested in accordance with the referenced specifications.
L . The product has been found to be in compliance with all reguirements.
Minirnum Tempering Temp: u8% dearees F
Hydrostatic Test Pressuve: 10,000 psi {minimum of 5 seconds) Chad Ones
Collapse Test Pressure: 9,470 P
Quality Assurance Department

Page 5 of




PUEBLO SMLS

Friday December 5 2014 3:16 PM
CERTIFICATE OF TESTING
Description: 9-5/8 52.9 HOP-110 Certificate 1Dt 1412081516

Customer:10037s

Wail: . 545

Specifications: PSL-1, APT 50T 9th Bdition, 061/01/12 Customer PO 10106
UT Inspection: EMI/UT-L2 Notch Prod Ord No:

Chemical Analysis
Heat Test € WMn P 8 B Cu NI Cr Mo Al W B T Ca Ch N

567749 T .25 .07 LOL3 L0003 LR 23 .10 .39 026 012 L3006 QoYY LOa 0L - Rihi]
567749 1 2% 1.06 O3 02 L34 i R e .38 L0250 Q06 (04 [RHIER T 026 LBG0Y e .ouse
507749 2 .25 1.0% A1 L0 23 0 .38 L0250 011 D05 PR R LOAG 01 . LRo89
567749 3 250105013 002 0.24 .22 .10 .38 .025 011  .004 0015 038 .0010  ---- _5p8o
S67749 4 L2585 1,05 R RV LR pLas LR28 L9 .36 L0220 L0l L34 L00L: e LOO08 S L8089
868945 Lo L 24 1.08 L 008 003 oL L24 .08 38 L0220 03¢0 001 Loons AQon PR 0109
HHE94S 1 .24 1.310 LO0n LO03 oL 2y 26 LOR .38 L0220 029 LDON AR LQoos - o109
568945 2 .24 1,10 L0 A0 pL2y Len DY .38 022,030 L O0% LBoNy Lo0os e L0100
68846 i .24 1,07 FRITR 04 gL 2% .08 .38 L0230 024 L0018 o012 L0012 - L0112
H56RB44 1 25 .09 LG08 L0044 oL L20 .08 .38 L0230 023 L OO5 LGaae L0033 e i
AGR94G 2 24 1,10 G009 L8004 92 23 08 .39 L0220 .02 005 PR1¢) It LBO0s e 0112
508948 s .24 .04 LG8 SR04 024 .24 L1 .39 L0289 012 Q00 LO06 044 RREI SN e U100
568948 1 1.0 Q08 LTI LG L33 .38 L0290 013 (0s LDRIS a2 o032 e o100
S68948 2 .24 1.05% L3088 L0 0La4 L2% L33 .38 L0290 012 L DOS LO0ER . 043 014 we L0100
Mechanical Properties
{all tensiles from longitudinal strip samples) Elongation Fitf

Heat Lot Testdate Dim ({inches) Yid PSE Ul P8I InlPercent RC

WeT744 140185 28 - JAN- 14 L.49g x LAB2 89,700 102,700 2 f 35,80 6.9

567740 140185 2R~ JAN-14 1.4 ® L4898 88, 200 103,400 2/ 34,60 17.9

567749 140186 2B - JAN- 14 1.499 x  .488 90,300 103,200 2/ 310 8.1

567 F49 140188 28-JTAN- 14 1.499 X . 480 91,700 106, 300 3/ %280 19

L6894 14gaan L3-MAR~ 14 1.500 % L4088 86, 896 G, 652 / 25070 14

568948 140484 L3 -MAR- A L.506 X CBO5 87, 247 102,098 2/ 2HL 30 16.6

568946 140491 L3 -MAR- 14 1.498 x LARS Q1,500 104,200 2/ A2.00 15.1

568846 140441 14 -MAR- 14 10802 X 508 88, 900 102,800 2/ 34,30 16.6

568948 140443 14-MAR~ 14 1.803 x CAGR i, 100 144,300 N 34850 16

568948 140493 14-MAR-14 1498 x  .S81 87,500 99,800 2/ 34.80 16.8




PUEBLO SMLS

Page 3 of 5

Friday December 5 2044 3:16 PM

CERTIFICATE OF TESTING
Description: 9-5/8 52.9 HOP-1L0 Certificate 1Dt 1412081816
Customer: 100375 Wall: .s45 '
Specifications:  PSL-1, API 50T 9th Edition, 01/01/12 Customer PO 10106
UT Inspection: EMI/UT-L2 Notch Prod Ord No:
Chemical Analysis
Heat Test €  Mn P8 8B Cu N Cr Mo Akt ' B Ti Ca Cb N
573418 9 L2 1.10 LOOR L0202 2% L8 37 020 020 Q06 L00Le 46 04 L0083
573418 1 LA 1.07 L0008 L0 pLR0 24 .08 37 020 ala 005 LO0Le IRV LBOT0 - - Lonay
73418 2 27 1,08 Lo0e 002 L et .08 L 3% 020 D20 Q08 LDOLe 048R 002 - L0093
573419 L .27 1.07 08 SO0 gLer LB3n .48 .38 U118 Q22 L0086 AoLe L0406 L0az - G090
573419 1 L2 1.06 Lo B0 pl2s 0 L2s .08 .38 PRANR: Q22 L DO%S LQoNT L44 FREIN - LO0an
573418 2 2 1.08 .08 L0010 o260 2% .08 .38 L01g 021 L0068 L0018 FRIE LB0R - L0090
573410 3 AT 1,00 008 L0220 oLt L% .08 .37 L0206 (SRR 05 001 E LO4s LG R G000
%73419 4 V2T 1.05% L Q08 L0 oL oan .08 .39 .18 021 L0804 LQon B4R L3010 L0800
Mechanical Properties
{all tensiles from longitudinal strip samples) Elongation Fit/
Heat Lot Testdate Dim {inches} Yid P8I Ul Psi InfPercent RC
573418 141677 L2-5EE- 14 1.488 x 477 88,400 103,300 2/ 33.60 1%.6
573418 14316777 I2~-8EP-14 1.499 x L4585 86,100 100,500 2/ 33,50 16
BFAA10 341678 12-BEP-14 1500 x LASG 89,400 102, 500 2/ 34.50 16.6
573419 141878 J2-8EP-14 1,499 x L4940 93,600 106,100 2/ 3160 17.4
573419 141679 12-SEP-14 1.499 x 491 87,600 101,300 2/ 3160 15.5
573419 141679 12-8EP-14 1.499 x  .520 85,171 99,591 2/ 3100 15.6
;
Heat Treatment: ogr
(Q&T - Quenched & Tempered)
We certify that the product described above has been manufactured,
sampled, and tested in accordance with the referenced specifications.
The product has been found to be in compliance with all requirements. ‘
Minimum Tempering Temp: 3,240 degrees F

Hydrostatic Test Pressure:
Collapse Test Pressure:

6, 300
&, TH0

psi {minimum of 5 seconds)
psi

Chad Ones

Gluality Assurance Department




Page 4 of 6

i EVR Z PUEBLO SMLS Friday December 5 2014 3:16 PM
5 CERTIFICATE OF TESTING
: Description: 9-5/8 52.9 HOP~110 Certificate 1D: 1412051518
Customer: 100378 Wall: 545
Specifications:  PSL-1, API 50T 9th Bdition, 01/01/12 Customer POy 10106
UT Inspection: BMI/UT-L2 Notch Prod Ord No:

Chemical Analysis
Heat Test €  Mn P 8 8 Cu NI Cr Mo Al v B Ti Ca Ch N

568848 L 24 .08 ,008 003 oo .24 .09 .38 LO22 030 L001 Lop18 L 08l 008 - L0108
56894% 1 .24 1,00 009 003 o.z1 .26 0% .38 L0222 .029 L OO5 LRDLE DB LDOOR w0109
568945 2 .24 1,300 L0009 Q02 popy .28 L9 L38 L8220 01 L0085 LOOET Lusd D008 B L0109
BERM4A6 L .24 1,07 .009 004 .21 .21 LAY L3800 L0230 Lo24 L0 L0012 0% D02 o L0112 L
HGE96 i VRS 1,09 009 004 o.21 .20 09 .38 .023 0 .023 L 008 LOD0Y 083 L0083 e L0112 o
HHHE%AG 2 L24 LLI0 L009 004 plat .23 LG9 L3800 L0220 025 D05 LB01F L 0h2 o009 e D11z
568948 L .24 .04 3o 04 .24 24 L33 38029 012 L QU0 LO0TE L 0aa L0003 - 100
L8948 1 25 1,09 000 003 po24 20 S .38 .029 013 LDO% R EREN SRR 1 34 Lo . L0100
5H8948 0 2 L34 L.05 .009%  .004 0g.24 .25 31 .38 L0290 0a2 L 005 L0012 043 S04 - L0100

Mechanical Properties
{all tensiles from longitudinal strip samples)

Elongation Fitf
Heat Lot Testdate Dim {inches) Yid P81 Ul PSI InfPercent RC
568945 140490 13-MAR-14 1.500 x  .498 86,896 98,553 X/ an.70 14
LBERUAL 140490 13-MAR-14 1,506 x .505 87,247 102,998 27 26,30 16.6 l_.g
568946 140491 13-MAR-14 1.498 % .455 91,500 104,200 2/ 12,00 i%.1
568946 140491 14-MAR-14 1,502 x.508 29,900 102,900 2/ 34.30 16.6
568948 140493 14 - MAR~ 14 1.503  x .468 91,100 104,300 2/ 34,50 16
568948 140493 14 -MAR-14 1,495 x  .861 87,500 99,800 2/ 24,80 16.8
Heat Treatment: oer
{Q&T - Quenched & Tempered)
We certify that the product described above has been manufactured,
0.428 Min Backwall - 90% Spec Wall sampled, and tested in accordance with the referenced specifications.
The product has been found fo be In compliance with all requirements.
Minimum Tempering Temp: 1,240 dearees F
Hydrostatic Test Pressure: 6,300 psi {minimum of 5 seconds) Chad Ones
Collapse Test Pressure: 4,790 psj : :
Guality Assurance Department




Page 5 of
EVR fs z PUEBLO SMLS Friday December 5 2014 3:16 PM
S ) CERTIFICATE OF TESTING
Description: o-s5/g 52.9 HCP-110 Certificate I 1412051816
Customer: 100375 545
Wail: . 545
Specifications: PSL-1, API 5CT 9th Rdition, 01/01/12 Customey PO 10106
UT inspection: EMI/UT-12 Notch Prod Ord No:
Chemical Analysis
Heat Test C Mn P S S Cu Ni  Cr HMo Alt A4 &8 Ti Ca Cb N
572950 L 25 L0 L 0l0 003 .23 .23 .09 .37 019 021 .000 L0016 .045 L0016 L0010 . po8S
572950 1 251,04 008 002 0,23 .23 .09 .37 019 .017  .084 L0015 .042 L0013 L0010 _po8es
572950 2 241,04 008 002 p.2a3 .23 .09 37 L019 017 004 L0013 .042 L0012 L0010 .p08s
Mechanical Properties
all tensiles from longitudinal strip samples - .
( g p sampies) Elongation Fit/
Heat Lot Testdate Dimn {inches) Yid P81 Uit P8I infPercent RC
572950 141534 24 - AUG- 14 1,493 x .507 125,600 135,600 2/ 2n.70
Heat Treatment: our
{Q&T - Quenched & Tempered)
We certify that the product described above has been manufactured, ‘
sampled, and tested in accordance with the referenced specifications. .
The product has been found to be in compliance with all requirements.
Minimum Tempering Terap: 490 deqrees F .
Hydrostatic Test Pressuve; 8,600 psi (minimum of 5 seconds) Chad Ones ;
Collapse Test Pressure: 7,300 pei -
Quality Assurance Department




PUEBLO SMLS

Page 6 mﬁ &

Friday December 8 2014 3:16 PM

) CERTIFICATE OF TESTING
Description: 9-5/8 52.9 HOP-110 Certificate 137 1412051516
Customer: 100375 Wall: . 5as
Specifications: PSL-1, API S5CT 9th Bdition, 01/01/312 Customer PO 10106
UT tnspection: BMI/UT-L2 Notch Prod Ord No:
Chemical Analysis
Heat Test C Mn p 8 8  Cu Ni  Cr Mo Al v B Ti Ca Chb M
571665 L L35 1,07 L0077  .002 0.23 .22 .07 .39  .016 .023 .006 L0023 L0530 L0011 L0098
573665 1 2% 1,08  .009  .002 .23 .22 .07 .38 .016 .022  .005 L0017 082 L0010 ---- 0099
571665 2 J25 1,08 L0009  .002 0.24 .21 .07 .38  .01& .020 .00% L0015 .050 L0010 L0099
573666 L 2% 1,08 .007  .002 0.24 .21 .08 .39 018,020 .006 L0020 L0499 .0014 L0100
513666 1 25 1.07 009 002 ©.28 .21 .08 .37 019 020 005 L0014 049 L0014 L0100
571666 2 26 1.07 .90 002 0.25% .21 .08 .38 018 020 005 L0015 048 L0012 L0100
NFICTA L L35 1.086 LB LO04 D24 oA L Oy .49 L0230 021 L0023 LO0RQ LR 0T LO08G
573674 1 .25 1.0% 008 004 23 .29 .09 40 022,021 .005 L0017 .0HZ (0012 L0086
S71674 2 L25 0 1.0% 007 .a03 44 .29 .09 .40 023,021 .00S  .DOI3  .0B3 L0013 0086
Mechanical Properties
{all tensiles from longitudinal strip samples) Elongation F1y/
Heat Lot Testdate Dim {inches) ¥id P8I U P InfPercent RC
573665 141704 16-8EP- 14 1.497 = .521 125,700 135,800 2/ 25.60
573666 141695 14-8EP-14 1.800 % .516 127,000 136,100 2/ 26.20
573666 141695 14-8RE- 14 1.494 X .568 126,100 135,000 2/ 26.70
G73674 141731 21-8EP-14 1.500 % .526 133,300 140,900 2/ 27.50
H
Heat Treatment: ouy
{Q&T - Quenched & Tempered) ,
We certify that the product described above has been manufactured,
sampled, and tested in accordance with the referenced specifications.
The product has been found to be in compliance with all requirements,
Mintmum Tempering Temp: 990 degrees ¥ : )
Hydrostatic Test Pressure: 10,000 gai {minimum of 5 seconds) Chad Ones
Collapse Test Pressure: 9,210 psi " {
Quality Assurance Department
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CERTIFICATE OF TESTING
Description: 9-5/8 52.9 HCQ-125 TYPE 1 Certificate ID: 1503271027
Customer: 100375 Wall:  .s545
Specifications: PSL-1, API 5CT 9th Edition, 01/01/12 Customer PO 10365
UT Inspection: EMI/UT-L2 Notch Frod Ord No:

Chemical Analysis

Heat Test ¥in P 5 8 Cu NI Cr WMo Al vV B Ti Ca Cb N
573683 L .2 .04 005 L 00L 0,26 .20 .09 .65 .023 .026 005 .0023 .057 L0019 ---- gooB

o
P

573683 1 .26 1,04 .0D7  .002 0.26 .21 .08 .64 .022 .026 .005 0017 .056 L0015  ---- 098
573683 2 .26 1.04  .007 .001 .21 .08 .64 .D22  .025 .005  .0019 055 L0015 . 0098
573684 L .26 1.05%  .005 . 005 35 .23 .09 .64 L0200 .02% .006 .0018 .052 L0020  ----  _gpas
573684 1 .26 1.04 007 004 ©.35 .23 .08 .62 020 .024  .005 0036 .051  .00L4  --en 0085
573684 2 .26 1.03 .007  .004 0.2% .23 .08 .61 .019 .924 .005  .0014 049 L0013  ---— 0086
573686 L .27 1,06 .086 .00 ©.25 .23 .09 .66 .D18 .020 .006 0020 046  .0015  ---- 0100
573686 1 .27 1.04  .00B  .001 0,25 .24 .08 .63 .01 .020 .005 L0015 .04% L0013 - 5100
573686 2 L2700 1,06 .087  .004 0.27 .21 .08 .64 020 .023  .005  _001B  .052 L0012  ----  _pioQ
573688 L .26 1.08  .007  .002 0.28 .22 .09 .67 .019 025 D06  .0023 L0508  .0017  -e-e 0100
573688 1 .26 1.07  .008  .002 0.29 .23 .09 .65 .018 .024 .005 L0017 .049 0013 c-w- 0100
573688 2 .26 1.07  .008  .00D2 0.30 .23 .99 .65 _.018 .025 .DOS 0016 .049 L0013 --en 0100

573691 L. .28 1.310 0 .006 Q0% 0.zs L2328 L0 64 019 023 005 LO023 0,049 L0007 e L0099
573691 1 27 1.0% L0607 L0008 o.a% .25 .08 .62 .0318  .023 008 L0018 046 LO0T o L0099
573691 2 .26 1.0% 007 L0022 .28 .24 L8 .65 019 L0117 006 LOO3T L0588 L0011 e L0099

RE3GH2 L .26 .04 004 L0038 0.28 .24 09 LG5 .01 017 L0085 L0170 L0400 Lo0Ls - L1y

573692 1 .27 1.04  .007  .003 0,27 .24 .08 .63 .017 014  .005 L0013 0386  LO00LS  --we 0117
573692 2 .27 1,08 007 L0DS 0.25 .25 .08 .62  .018 .023 005 L0018 .047 L0010  ---- 0117
573693 L L26 0 1.03 005 005 0.25 .23 .08 .66 .021 018 .00%  .0022 .047 L0022  ---- 5100
573693 1 L2700 1.03 .007  .005 ©0.25% .22 .09 .65  .020 .07 .005  .00I9 .046 L0016  --v- 0100
573693 2 L2700 1.03 0 007 .00% ©.25 .23 .08 .65 .020 .016 .005  .0016 .044 L0015 --or 0100
573694 L .26 1,09 L0007 .001 0.28 .22 .10 .65  .021 .021 005 0019 040 L0014  ~-v- 0097
573694 1 .25 1,09 008  .002 0.28 .22 .09 .63 021 .020 .00% .00 .040 L0012 - L0097 ‘\
573694 2 .27 1,04 .0D7 L0055 0.25 .23 .69 6% .021 .0I8 .005  .0018 045 .0016 L0097
Mechanical Properties
{all tensiles from longitudinal strip samples) Elongation Eiy

Heat Lot Testdate Dim {inches) Yid PSU Ul P8I infPercent RC

573683 141721 19~ 8EP-14 1.500 = 556 139,800 150,400 2/ 27,20

573683 141721 L9~ GEP-14 1.499 x  .538 142,400 149,800 2/ 23.20

73683 141721 19-BEP-14 1.5%01 x Lhag 141,700 150,200 24 23,90
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CERTIFICATE OF TESTING Y
Description: 9-5/8 52,9 HCQ-125 TYPE 1 . Certificate ID: 15032 71027
Customer: 100375 Waill: .545
Specifications:  PSL-1, API 5CT 9th Bdition, 01/01/12 Customer PO, 10365
UT Inspection: EMI/UT-12 Notch Prod Ord No:

WMechanical Properties
(ali tensiles from longitudinal strip samples)

Elongation Fiy

Heat Lot Testdate Dim (inches) YidPst  Ulepsi InfPercent RC

573684 14317198 19-8EP-14 1.488 X L8535 139,800 147,600 2/ 24.00

HI3684 141719 19-8EP-14 1.483 x® 574 137,200 146,600 2/ 26,60

573684 141719 19-SEP-14 1.503  x .534 141,200 149,400 2/ 25.30

573686 141718 19-SEP- 14 1,498 x  .558 140,400 149,000 2/ 26.00

573686 141718 19-8EP-14 1.482 x .568 140,300 148,300 2/ 25.30

573686 141718 FO-8EP-14 1.487 X 561 139,300 148,300 24 24,00

573688 141723 20-SEP-14 1.507 X .540 138,800 147,500 2/ 23.60

573688 141723 20-SEP-14 1.501  x .552 142,200 151,300 2/ 23.4a0

573688 1431723 20-8EP-14 1.488 X . 580 138,000 147,200 2 f 23,80

573691 141725 20-8EP-14 1.487 ® 556 134,200 144, 000 2/ 23.80
573691 1417 20-8EP-14 i.408 x L5249 141,800 181,800 2 f IN.80 .
573691 1417 20-88P-14 1.484 x L5850 141,100 158, 300 2 & .60 .
573692 141726 20-8EP-14 1.497 x .560 136,800 146,600 2/ 2300
5731692 141726 20-SEP-14 1.496 % .556 137,700 148,500 2/ 22.30

573692 141726 20-8EP-14 1.497  x .514 138,800 149,300 2/ 22070

573693 141727 20-SEP-14 1.488 x .51 142,000 152,800 2/ 22.30

573693 141727 20-BEP-14 L.500  x 568 139,780 150,600 I 23.80

573693 412y 20-5EP-14 L.494 x 524 142,900 83,700 2 / 231,80

573694 141724 20-8EP-14 1.498 x .57 141,500 149,600 2/ 24,70
573694 141724 20-8RP-14 1.500 % .504 134,800 151,100 2/ 24.30 '
573694 141724 20-$RP-14 1.487 x  .570 130,700 144,800 2/ 25.80

Rockwell {RCY Hardnesses
All Test Orientations - Transverse: Variance max = 4.0
mmmmm {0} s « Bid-Wall e R ¥ } Je——

Heat Lot Loc 1 2 3 Avg 1 2 3 Avg 1 2 3 Avg  Variance

573683 141721 F 2.6 3.6 32.2 32,8 33.4 0 33.7 33.7 33.¢ 32,6 32.8  32.6 32,7 1.1
573683 141721 i 33.6 33.2 33,0 13.3 33,7 33.9 33, 33.7 32.3 3207 32,2 32.a 1.3
5736832 141721 ¥ 32,3 32.8 32.4 2.8 33,3 33,9 33, 33.6 33.2 33.4 33.¢6 33.4 1.1

@ S

5736484 141719 ¥ 32010 32.3 30.3 3.1 3.4 33,

33.2 1.8
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Customer: 100375

Description: 9-5/8 52.9 HCQ-125 TYPE 1 Certificate ID: 1503271027
Wail: . 545
Specifications: PSL-1, API SCT 9th Bdition, 01/01/12 Customer PO: 10365

UT Inspection: BMI/UT-L2 Notch

Prod Ord No:

573684 141719 B 32.5  32.8
573684 141719 ¥ 31.6  31.3
573686 141718 ¥ 3209 32.8
573686 141718 B 32,9 32.9
BT 368G 141718 ¥ 32,9 33.1
573688 141723 ¥ 3.3 32.6
573688 141723 B 32,1 22.%
573688 141723 F 31.8 31.6
573691 141725 ¥ IO I e
573691 141725 ¥ 3201 32.3
573691 141728 B 31,7 321
HI3692 141726 ¥ 1.4 3108

573692 141726 B 32.6 32.3

5736902 141726 ¥ 31.5  31.2
573693 141727 ¥ 32,8  32.8
573693 141727 B 32T 32,6
573693 141727 g 32.9 327
573694 141724 3 33.4 0 32.3
573694 141724 B 3L.5% 32.3
573694 141724 i 32,0 32.0

{ impact min =

Test

Heat Lot Loc  Temp (F
573683 141721 F 3
573683 141723 B 32

30,8
3.8
31.5
2.4
2.6

31.8
31.8
31.9
31.7

32.5
31.4

3z2.7
32,0
31.6
31.7

65.0 /
0.0 7/ 100

2.4 32.6  32.6 32.3 32.% 3.9 31.3  31.0
3103 32.2 32,5 32.5 32.4 31.6  31.9  31.7
2.5 33.00 33,2 33.2 1313.2 32.4  32.4  32.3
32.4 33,3 33.3- 33.3 33.3 3202 32.5 32.8
32.8 32,9 33.4 33.3  33.2 31.8 32.8 32.6
3.5 33.2  33.4 33,4  33.2 32.6  32.4  32.6
32,1 32.3  32.8 32.% 32.4 1.8 31.8 3107
31.7 33.3 33.4 33.4  33.4 32.4 32.4 32.3
3202 32.8 32,6 32.6 32.7 32,1 31,7 3L.®
32.1 33.1 0 33,1 33,0 33.1 2.8 32,7 3.2
1.8 32.8 32,8 32.7 32.8 3.9 31.8 31,5
3L.E 32.5 32,7 32.4 32.5 3.6 33.% 0 31.3
32.5 32.5 32,7 32.7 3z2.6 3z2.2  31.%  3u.e
31 .4 33.4 33,1 33.2 33.2 32.00 31.9 3307
2.8 33.2 33,6 33.7 23.5 33,0 32.% 32.7
2.7 33.3 33.1 33.85 133.3 32,9 32.7 0 32,5
32.8 33,6 33.7 33.6  33.8 32,7 32,6 32.4
31.9 32,5 33,1 32.6 3.7 31,6 32.0  31.6
31.8 1.8 31,9 31.6 31,7 3.2 30.% 30.7
31.9 32.7 33,0 32.8 32.8 32.3 32.3 32.0

Charpy Impact Test Resulis
15,0 average min= 23,0},
Impact Strengths (ft4b) / % Shear
i #2 #3
100 6.0 7 100 6§7.0 7

Avy

100 66,0

.07 100 0.0 /0 100

— s

3.4
317
32.4
32.4
32.3
32.5

331.8

3X.9
32,86
31.7
31,8
2.0
31.9
32.9
2.8
32,6
31.7

Test Dir
TRARNS
OO TR,

LI

Test Size
FULL
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e CERTIFICATE OF TESTING
Description: 9-5/8 52.9 HCQ-125 TYPE 1 Certificate ID: 1503271027
Customer: 100375 Walk 545
Specifications: PSL-1, API S5CT 9th Edition, 01/0L/12 Customer PO: 10365
UT Inspection: BMI/UT-L2 Notch Prod Ord No:
S73683 141721 i3 32 56.0 / 100 56.0 / 100 53.0 / 100 55.0  TRANS FULL
573684 141719 ¥ 32 54.0 / 100 55.0 / 100 53.0 / 100 54.0  TRANS FULL
573684 141719 B 32 56.0 7/ 100 59.0 7/ 100 58.0 / 100 57.7  TRANG FULL
$73684 141719 ¥ 32 1.0 /160 56.0 /7 100 57.0 / 100 54.7  TRANS FULL
573686 141718 ¥ 3z 63.0 7 100 65.0 7 100 69.0 / 100 65.7  TRANS FULL
573686 141718 B 32 65.0 7/ 100 64.0 7 100 65.0 / 100 64.7 TRARNS FULL
573686 141718 7 32 64.0 /7 100 6.0 / 100 65.0 /4 10p 65.0 TRANS FULL
573688 141723 ¥ 32 66.0 / 100 59.0 / 100 66.0 / 100 63.7  TRANS FULL
573688 141723 B 3z 69.0 / 100 §7.0 7 100 69.0 / 100 £8.3  TRANS ~ FULL
573688 141723 F 3z &7.0 4/ 100 68.0 7 100 6B.0 /100 6.7 TRANS UL
573691 141725 P 32 43.0 /7 100 44.0 7 100 44.0 7 1po 43.7 TRANS FULL ‘
573691 141725 P 32 49.0 /7 100 4B.0 7/ 100 48.0 /7 1p0 48.3  CTRANS FULL
573691 14172% B 32 48.0 / 100 50.0 / 100 50.0 /  1o0p 49.3  TRANS FULL
73692 141726 ¥ 32 63.0 7 100 63.0 7 100 66.0 /  1oo 64.0  TRANG FULL
573692 141726 8 32 57.0 /100 58.0 7 100 56.0 / 100 S7.0  TRANS FULL
573692 141726 ¥ 32 65.0 / 100 4.0 7/ 100 £3.0 7/ 100 4.0 TRANS FULL
573693 141727 I3 32 6.0 /100 55.0 7 100 54.0 7/ 100 55.0  TRANS FULL
573693 141727 B 32 56.0 / 100 56.0 7 100 61.0 7 100 57.%  TRANS PULL
573683 141727 ¥ 32 50.0 /4 100 7.0 / 100 56.0 /100 51.0 TRANS FULL
573694 141724 F 32 T6.0 7 100 74.0 / 100 74.0 /100 74.7  TRANS FULL
573694 141724 B 3z 67.0 / 100 68.0 f 100 68.0 /  1p0 67.7  CTRANS FULL
573604 141724 ¥ 32 T4.0 7 100 73.0 / 100 70.0 /100 72.3  CIRANS FULL




